(ARTIS(AN . scums macumes

ARTISAN.

TORO-4600 and TORO-4700
Operators and Spare Parts Manual



INDEX PAGE

FRAME & MISCELLANEOUS COVER COMPONENTS ———————————— — —— 1-2
MAIN SHAFT COMPONENTS —(——————— - — e s e m 3-4
NEEDLE BAR * UPPER FEED MECHANISM COMPONENTS —————————=——=— 3-10
PRESSURE BAR COMPONENTS - - ————————-——-——— — — — —— . — — 11-12
FEED MECHANISM COMPONENTS - - ————————————————————— 13-16
HOOK DRIVING SHAFT COMPONENTS - - ——————————————————— 17-18
. TENSION POST COMPONENTS -\ ———————————————————————— 19-20
THREAD WINDER & THREAD GUIDE CONPONENTS —————————————— 21-22
KNEE LIFTER COMPONENTS —————————————————————————— 23-26

ACCESSORIES PARTS COMPONENTS - ————————————-————————— 27-28



A. FRAME & MISCELLANEOUS COVER COMPONENTS




A, FRAME & MISCELLANEOQUS COVER COMPONENTS

REF .No NOTE Part_No Name of Par QT
| == 46020 - -—Face Plate Asm. 1
2 460202 -----mmmeeemee Side Cover |
I 460203 ———=-er-m Throat Plate —--—---=-rmemmeemrme - 1
L ———— 460204 ------memmememeee Slide Plate(Right) 1
5 A0S snscmiissininsni Slide Plate(Left) 1
6 460206 --------msemameenn (01 T T e —— I
[ 460207 --=---mmmmmmemee Slide Plate Spring ------ 1
R 460208 ——--mmmmmmeeeaeee SCrew -=--emmmenne- --2
L —— 460209 -=--mmmrmmmmemen Screw 3/32-56 L=2.5 ~-cememmmecmmmaaae. 2
10 wssiisnimumininsa 460210 srimsnsisasanains Screw 11/64-40 L=6.5 -=----mmsemmeeamen 2
| B L4 B B Screw15/64-28 L=18 --=-mmmmmmeememeemanaen 2
b 460212 =-eemmmmemanee Screw9/64-40 L=7 «emeecmemmmsammaaaaane e 2
| T . 1| ., PSR Frame threadguide---=--==-s---rersemmmreeen 1






B. MAIN SHAFT COMPONENTS

REF.No NOTE _ Part No Name of Part Q'TY

. 151 1.1 | B Main Shaft ------eeem e 1
2 mememmmmmemmnnnn s 460402 ---=-===-======------ Main Shaft Bushing Front -—-=-ceeeeeemeemoeee - |
R 460403 -------~------------- Main Shaft Bushing,Center ----------=m-mmmemmemceev 1
G mmmenmecnecnnncenaes 460404 --=-===-=-==-==-=--=- Main Shaft Bushing,Rear --=-------eemmeeeaee .. ]
5§ mmemmmmmmmem e mem e 460405 ==o-mm-remmameeeaemn Needle Bar Crank --me-cccememmommceeceaaiaan |
6 ==mmmmmmmmemennenaaees 460406 -----=---=-==------=- Threading Connection Rod --=-=---emmmuecmecaecro ]
T wememmmmmmmennnenneaas 46(4()7 ~-=-==----========-== Threading Rod Body ----=-----scemmemmmmceccmaaaes 1
8 -mmmmmmmm s - 460408 --------------------- Threading Crank ---=-----emmmmmmmmeee e |
Q memimee e eeeee- 460409 -- Pin of threading connecting -----------emecmmmeaenn |
10 ===-=-==m=memea-=- 46041 0 --------------------- Upper wheel e mmmmmmmem e |
11 - U511 3 [ [ — Rivet of therading rod -----=-==ssememecm e 1
12 —mmemmmmmmeeeeae 460412 ---=-=----------—---- Felt of rear sleeve ----==-cceoemmm e ]
13 mmmmemmemmenccaaae- 4604 ] 3 ---=emmnmemnaeeee-o- Key of upper shaft - ecemmmm e 1
14 =------=-mnemneeamna- 4604 14 ---=-==---=---------- Pin of needle bar cranK - ]
15 -- 460415 ---=--=======e=sa==-- Screw of threading crank -----=s=---ceemmeemaeaeae. -1
16 ===mmmmmmmememmemae 4604 1 ==-mmm e meee Screw of needle bar crank ----------sccmmemaeaenn |
17 emmmmemenmennccmanan 4604 ]7 ==-mmm-mmmm=em-nnaam Pin screw of needle bar crank —--s-seemmemoaccaaaan |
B 460418 --------------------- Screw for pin of threading connection rod-------- 2
19 - - - 460419 ===mm=mmmmeenmnane Safet screw of upper wheel ~------ - mmemmeeeeean 1
20 =-mmemmmmmmmme e 4604 2() =-- oo e m e Screws of upper wheel —=—--—mmemcmmmme e |
2] =emmemmemeeeeeeeees 46042] ------------===--=--- Screw of middle sleeve : 2
.1 -- 460422 ----=-=mmmmmmmmmee- -- Washer of upper wheel ----—-——cmmecmmeeeeeee . 1
23 ammemeeam 460423 ~-=-------- Pin serew of needle bar crank ----=-=---eeeememeaeen |
24 -- 460424 ---=-=em-mmmmmmmmaee I e |
25 460425 --------------------- Thrust Coller--------=----eceecve-v- et |
26 == 460426 --==---=-=-====mmuem= SCrew 1/4-40 L=0---mcm e 2
27 =mmmmeee - 460427 -----==m-mmmmmmmmmee Fe@d Cami-mmmmmme e e ]
28 - --== 460428 -----==----===-=----- Side Plate----
20 e 460429 =--==mmmmmmmm s Screw 11/64-40-mcmm e 2




. NEEDLE BAR UPPER FEED MECHANISM COMPONENTS (1/3)




C. NEEDLE BAR UPPER FEED

MECHANISM COMPONENTS(1/3)

REF.No NOTE Part No Name of Part QTY
1---- 460601 -----m-rmmmemm e Driving shaft--- —e- - 1
e S 460602 -----==mammememm-=- Driving shaft front metal--—-=----emmeeeeeeeee o l
Fom s 460603 ==memmmmemnmacaann Driving shaft Rear metal ——-----msemcmmmmmeoeeeee |
4 460604 Differential regulating rod 1
5---- 460605 Driving shaft rod,rear ---—-—-—mmommeeemmen 1
6 460606 -=---rmemmmeeee --Thrust collar D=18W=12-mmrmmrmmremmmemmnnan 2
T e 460607 —---memmeeeee Screw 15/64-28 L=7 cremmmmmmmemrmemeeeeeeeeeeea 2
8 460608 ----ermrmeeommeen e L T e ———
9 460609 <wmmemmmmemmeaaen Screw 1/4-40 L=4.5--mmeomcmmmacccaccc 6
10mmm e eeemeeeneen 460610 --mmmmemmemeemeeee Screw 15/64-28 L=14. 5 cccmmmmmmmmmeeceen 1
Jlememmmrmcmreeeeeececee 46061 =omemrmmmeeeemeeaee- Small connecting rod---—--ccoccemmecmaaama]
B —— 460612 -=---reeeseememeuea-Screw M 6x1 L=15------ - |
| R 460613 Lenghtwise feed rod- - -1
14 460614 ------—=---—--—-—--Hinge screw 9/32-28 K=12 I
T e L 11111 (s R Nut 9/32-28- e !
16 460616 Needle794#230 cmmmmmmm e |
17- 460617 —mmmmmrmmmmm e Frame driving base shaft -—------mmmmmmccmameeee 1
L —— 460618 ~meeeemmemeaean Bushing —-smmemeeem e e e ]
19 ceaeeeen 460619 -----se-eememeeeee- Thrust collar D=9.53 W=10 --emmmmmmmecmenaaea |
20-mmmmemmmemmre e 460620 - - omo--—-----Needle bar bushing---------sccssemme . |
21-- 460621 ~r-mmemmmremaeeee Screw of small connecting rod --—-----=-mee=e- l
22 “mmmes - 460622 —---mmemem e Uper feed control bracket - --- |
23.-- - 460623 Position screw -- - we=]
24--- B L ——— Washer of position screw -——-----s-meemmmmemaeaean |
F e 111 [+ Y B Hinge screw9/32-28 - mmmmmmmmmmme el
26mmm e 460626 e Lower bushing of needle bar------r-meeeeeeeeec]
2T 46062 T e m e Needle bar connecting shaft-——-—---cememeeo- 1
28- 460628 ---emmmmemmmmaaee Screw 11/64-40 ;=6.5-=-ccmceiammaeaaaaaec]
e 460629 MNeedle bar thread guide ——---—-cmemmimmcaees |
30---- 460630 Regulating nmutesesemm s |
K 460631 ~--meremmmmmmmaean Lock nut -1
32 === 40632 —-memm e m e Screw of needie bar connecting shaft ---——-- 2
K 460633 ---------=-----—-—-- Roller of needie bar connecting shaft----—--- 1

6



C. NEEDLE BAR * UPPER FEED MECHANISM COMPONENTS (2/3)

T 24



C.NEEDLE BAR - UPPER FEED MECHANISM COMPONENTS

REE.No NOTE Part No Name of Part QO TY

I —memmmmmemeeene === 460801 ---- Rod T |
2 e 460802 ---------------- Upper feed rod ---------=---=--mseeececeeea-- |
R ——— 1 $11 1| & B Upper feed link A ——--—---m-mmmmmmmemmeeee - |
4 —mmmmmeme e 460804---------------- Upper feed link B -----------mmrmmree e - 1
5 cmmmemmmmen e === 460805 - e m e Upper feed link bracket--------------====---1
6 —memmmmmmmemeeaea= 460806------ = o mn- Bracket-------==-=memmm e ]
T wmmmmmmmmmmnneea o= 460807 ---------------- Supporint plate----~-----=--- -1
8 e mee o= 460808 ---------------- Walking foot (standard)--------==--=emeeue- 1
Q e = 460809 oo Hinge SCrew -------=-s=ssmmmemmmmemm oo oe 1
10-m-mmmmmmmmmee == 4608 1 0-----=-===ocea== HINGE SCIEW ==mmmmmmmmmm e ]

11--emmmmemeacaaaaa 460811 ---------------- HiNge SCrew -===mrmescommmeencacamacmnannaan |
| 460812---------------- Spring guide bar -=-=--eeermrmmemascanaanaan |
13-mmmmemeecacne - 4608 13- -------=----=-- HINGE SCreW -===--smmmmmmcmmm e |
14--mmmmmmmmmemmeeeee 4608 14---------=------ Adjusting thumb screw --------==-=-n-veuue- 1
15-mmmmmmmm e 460815---cm--mmmmeoee Nut 9/32-28---cmmommmmmm oo |
16--mmmmmmmmmmeean 460816----~--==-==-=-= SPrINE ===-=ssemmmemmmmm e m e e e |
e 460817---------------- Retaining- e
18-cmmmmmeemaeea - 46081 8- m e E-Shaped snap ring (8mm)-----s=cceaecmcun 3
B 460819---------------- E-Shaped snap ring (8mm)---=-==--=-vunv-- 2
20--=mmmm e meen 460820---=-=-==-==---~ HINGE SCIEW =--=--=-mmmmmmmmmmm e 1
2| ee e 46082 ] w-memmmeemeeee Screw 15/64-28 L=12---mmmmmmmmmomeaen2
22--mmmmememn e 460822 - e - E-Shaped snap ring (8mm)------=--=======-2
23 460823 ---==mmeme-== Screw 15/64-28 L=12----mcmmmmmacnaaaad
24emncmmmemmnmeeee e 460824 - eemememmaeenan Screw 11/64-40 L=9.5 <---memmmmmmecnaannn |




C. NEEDLE BAR - UPPER FEED MECHAISM COMPONENTS (3/3)




C. NEEDLE BAR UPPER FEED MECHANISM COMPONENTS (3/3)

REF.No NOTE Part No Name of Part O'TY

I 46 100 [ - == === === Driving €am ---====-==-s=mmmmemmmmmeeccee l
e L) | Connecting rod-=--===-=-m=m=eemmmmmeeeeeaaee 1
Jomme e e 46 1 003 - oo e Driving shaft arm, Front--------=eceeeeeuuu |
oo 461 004- - - === ===--=-——- Driving shaft arm,Read --------=--=---=-=--- ]
5 - --461005-=--smmremneeee Fdde rocker shaft --=-meemmeesmmeccecmcaeaaa |
bmmmmmmnmmmmiecaeae 46 1006~ 2mmm e mmmmmmma= Bushing Fromt---coemceememmcccmaie e |
e 461007 -===--mmmemeeee- S T T L T S e ———— |
et 4 L 11 B A 4 Tt e

O en 461 009 - mmm e m e HINGE SCTEW mmm o mm e s 1
7 (RN . | || URUUROUREN, |- = < OSSO |
1] e 46101 ] -mmcmmmmmmeenees Hinge screw e eee |
I 461012---mnememmnceenae Screw 1/4-40 L=6 ommmmmmsmcmmecaeee e |
G R . |, | SUOS Sorew WIB Lo fcsmimsmss s 1
M i 0 ks Borew SIT6 s s surasais |
15 cemmmmmmmencaec 461 0] 5ommmmmmemmmmmmees NUt T1/32-28 oo ]
16 BB fossmmsons Slreve T SIEAIE LTl wssasssomonmssss :
17 ---==-mememeeeaa== 46101 7----=---—=-=----. E-Shaped snap ring(8mm) -----=-------=--- |

10



D. PRESSURE BAR COMPONENTS

11

18



D.

PRESSURE BAR COMPONENTS

REF.No NOTE Part No Name of Part O'TY
1 b ol b, 1 D A Presser bar |
2 461202 — Presser bar bushing 1
3 461203 --mmmmmmmmeee- Screw - I
4 = 461204--mmmmmmmmm e Spring I
5 461205 =ersvescosaies Hand lifter link 1
f 461206 Hand lifter cam---- 1
7 TERF'T 5 ] | [ e Hand lifter lever |
B 461208 Spring pin 3.0x20 1
9 BB T D0 nciicisiminiiimin Pressure foot (standard) -- --1
10 P T by [ RS Guide plate 1
11 - ARV T i masanimmimpinis ——- Thrust collar |
12 461212 Nut 1
13 461213 ---mmmemmmmmeeeeee Grip 1
14 461214 Roller follower 1
15 461215-mmsemnemennennane Guide pin---- 1
16 T e [ — Presser bar guide bracket |
17 4612 T——ermmmanas - Screw 1/4-40 L=6 2
18 46121 Bememmmcaaea e Screw 1/4-40 L=4.5--- 2
19 FCY e [ — Screw 1/4-40 L=2.5 1
20 -- P14 ] — Screw9/64-40 L=13.5 1
21 461221 cereenanmmaeaenn Nut 9/64-40 -=---x-- 1
22 L) by A P Screw 1/4-40 L=6.5 1
23 P75 o o, AR S PR Screw 3/16-32 L=10 2
24 461224 Collar 1

12



E.

FEED MECHANISM COMPONENTS (1723

13

1 ——

21



E. FEED MECHANISM COMPONENTS(1/2)

REF.No NOTE Part No Namec of Part QTY
bommmmmm e 46140 ~-emmeomm e Feed bar ======c-cemmmmmm e I
2rmmmr e 4614024 - -commemeeiaaan Fdde dog=--=======sssreccevereccsecccccnancccaa- |
R e T L 461403 cmccmmecamienae Feed bar rod=--===c-=-=-===mcmmmmmrmmeeee e 1
§omannricainearansanas 461404 - -mmmmemnmeeenee Feed bar shaft -=-=«-=-===--rremmecmmnccrnecenns !
Srranmmr e 461405-==neneemranconnn Thrust collar - =-==--=-cemseeranmeennannrcannans l
e b e L e Feed rocker shaft ------======-=ccmommmomananns 1
T A S i 461407 -smeciasonsinaens Feod rocker shif} =+-=s-==m=sarrivinsiaonaases 1
B 401408 ----=c-eemmmanann- Feed bar shaft --=---c=-mmmmmmmmmcimicec e |
et eSS L e 461409 --—-r--rmrrroman—n Fdde lifting rock cam -==--=-=-======m=momeeuen- ]
L e EE PP 461410 cmmmme e Feed rod -----=====mmmmmm e 1
L] sum s e nrainiainia L e Feed lifting rock link=««=~=ssssssrcmmsmanracn-- !
b st 461412 <ermencenerasareas Feed lifting rock shaft=e=-=r=sr=sencececcntascu-. !
et Lt ok 461413 ---n-vrrmersanaes Thrust collar D=14.72 W=10 ---------- Fearar s 2
R e 461414 -cccmcmac i Feed lifting rock link(front)-==========seeeemnenan |
15------- smemmmmsaaas B B Feed lifting link --=<=-r-=ccmrmcmracmrcamananens I
16-recacevreacnmcanna- 461416-----cencomnaaanns Bushing.front -==-=e=-=merereeccncmnmrmnccesneas |
17 =2mramsassmannmnnnas 461417 ~ormoraazaamaanna Driving shaft metal -----cs=cnscmencocceiannnnn. 2
18- sesimmmnnamaiiass e L Driving shaft thetal -=-=====s===arracamesnaqaa-- 2
19 wmmccmccciem s 461419-----mmemmemamne Screw 1/4-40 L=3.5===-nmmommmsmmcmmaannae 4
Br = 461420-2-crrevenenesasns Scrow 15/64-28 L=]8~=r-7rsemrosenmoremnenn 1
P e 461421 --+nenecencneaeees Screw 15/64-28 L=10.5 -----==--=cromrmmnnnan-§
o DREACESNPH Ve 1420 cusssssiionvansn s i Sk o S A S R S I
23 e 461423 -cmcmeeaceaas Spring =-========vemsceesmmaccene e e l
24 e 461424 ----neeonenann-a- Screw 9/64-40) L=6.5 -=-=--srmmmmmrmmnaaaaaan 2
F 461425 <--encmccacaacnan T S B e B S
p. SRR —— 461426-----=-==onn=mnnm- Serew 3/16-32 L=7 memnmnmsmmmnmcmmmmenennae l
B e EE L T 461427 ----nmmmmmmmmeneee Screw 9/64-40) L=4 5-====-=ssmmmmmnammcnee s 2
28 e 461428 - - Hinge screw 5/16-24 =====-=====eacccceccracara- 2
29 e s 461429 nnmmnaaans Screw 15/64-28 L=10.5 ---==--==-s-=remmmcnoaea- 2
B05cwvissommmsamni 7P| R SRS N R ——— 2
K L EEE ST 461431 -eemmenneannnnn. Hinge screw 9/32-28 D=10 L=9.5------==-=------ I
;7 P e 45143 = mmermsmmamians A O S G e S L S |
3B cmemnrnn i aannas L E-shaped snaprint (8mm)----=-==-=====s==-=z-=-- 2
B L LR 461434 - e Screw 15/64-28 L=]8 -=-==--=scsceramemcnccesan- 1



E. FEED MECHANISM COMPONENTS (2/2)

15



E. _FEED MECHANISM COMPONENTS (2/2)

REE.No NOTE Purt No Name of Part Q'TY
o 461601 Rod I
2 461602---=--mmmmmees Feed Connecting Link -----------m-m-eemmeuen 1
3 -~ 461603 ------mmmmmmmee Feed Regulator -—=]
4 461604 Lever |
5 451605 mensmsmnnmsmaa Side Cover —- 1
6 461606 Lever Grip - —1
7 = 461607----rerasnmaas Lever Shaft l
B 461608 Nut 1
0 461609 Sprint —— 1
10- 461610---mmuemmmees Support Plat 1
11 461611 Ball 1
12 46161 2-rrmmmnnnmnaness - Hinge Screw 9/32-28 -- 1
13 46161 Fmmemmmrmemmameee Hinge Screw 9/32-28 -- 1
et —~461614-----emmmmee Nut 9/32-28 1
15 461615 =rrmeemanaae Screw 3/16-28L=12 - —2
16 46161 6H-wmnmnme Screw 3/16-32L=18 =
17 46161 Twmemmmmmmemmnae Screw 15/64-28 L=9 2
18 46161 8- Feed Regurator Shaft 1
19 461619 -——meree Spring Hook Serew-———- - 1
20 461620 Nut 9/32-28 1
21 461621 - - Spring 1
22 461622 -mmmmernane -- Spring Hook -- -1

16



F. HOOK DRIVING SHAFT COMPONENTS

17



F. HOOK DRIVING SHAFT COMPONENTS

REE.No NOTE Part No. Name of Part QTY
1 461801 ~———-————— Hook Driving Shaft Crank-—-————1
2 461802 ~meveeeme Crand Slide Block |
3 461803 ~-—emmememm e Slide Block Stud I
4 461804 -=emmmee - Hook Driving Shaft l
5 461805 wmmmem —-- Bushing, Front ]
6 461806 ==-——ssssesmeee Bushing,Rear 1
7 461807 -=s=-—=-e--— Shuttle Driver |
8 461808 ----sesmereneeees Hook Cover 1
9 401809 -—emmmmmmem e Hook Asm l
10 461810 —-—-—---———— Shuttle Race Body 1
11 4618]] ———-—----—-— Bobbin 1
12 461812 Felt 1
13 461813 ——— - OilFelt |
14 461814 «—eeeeeeeemeece—eee Thrust Collar D=14.72 W=]0 —vemeeee |
15 461815 seeemme Screw M8x1.25 L=22 weemeemmesmmemaeee |
16 461816 —sem-reeemeeeeeeeee Nut 9/32-28 I
17 461817 seeemmmmmememeeaee Screw 15/64-28 L=15 wsemmemeemencannn 2
18 461818 wmemmresmicaenees Serew 15/64-28 L=15 meemememmsnmnans |
19 461819 -———e-—— -—- Tapered Pin l
20 461820 ===-eseeesamee—eee Hook Counter Spring see—seseeeceececee 2
21 46182] ~——--me—-—w— Hinge Screw 3/16-28 D=5 L=15.6 —-2
22 461822 —eeees Screw 1/4-40 L=3.5 2
23 461823 ~—-—-—-e—me—- Tapered Pin 4.0x16 |
24 461824 ~-r--msereneeeenn Comnecting rod |
25 461825 =wemmmmmsemeemeenmene Hinge pin 1
26 461826 —--———-—eee— Oscilating rock shaft 1
27 Ty e — wweeme RROCk shaft bushing 1
28 461828 ~emmemeereemeemee Screw 15/64-28L=17 2
29 461829 Screw ]
30 461830 cemmenaeee Screw M3 L=15 2
3l 461831 Nut M10xI I

18



G. TENSION POST COMPONENTS /
|
o e
a
@
o,




G.

TENSION POST COMPONENTS

REF.No NOTE Purt No Name of Part Q'TY
I 462001 Thread ring ---- I
2 462002 —=mmrmmmmmmmmmmaen - Screw of threading clamp I
3 462003 Tension disk e 2
Gemrmn e e 462004 Nut of thread clamp -2
5 462005 Clamp spring |
6 === 462006 Threading device 1
7 wemm GH2(H]T wmmmmm e Threading device - - 1
8 462008 Threading block 1
9 462009 Threading spring I
10 462010 Threading screw I
11 462011 Lock screw of threading screw 2
12 462012 Pressure piates .
I 462013 Threading wheel- -
e 462014 Feld rings |
15 462015 Threading spring |

20



H. THREAD WINDER — THREAD GUIDE COMPONENTS

21



H. THREAD WINDER & THREAD GUIDE COMPONENTS(1/2)

REF.No NOTE Part No. Name of Part Q'TY

| 462201 Thread Winder Plate ——reeeamemeem |
2 462202 Screw 11/64-40 L=9 -}
3 462203 Thread Winder Asm. e |
4 462204 Thread Winder Base ~—=meememmmeeeemamaa |
5 462205 Thread Winder Shaft——-—-—-eemem|
6 462206 Spacer 3
7 462207 Bobbin Presser |
8 462208 Bobbin Presser Spring -]
g 462208 Screw 3/32-56 L=3.3 wermemmemememeeemne 7
10 462210 Adiusting Screw !
11 462211 Nut 1/8-44 |
12 462212 Bobbin Winder Wheel |
13 462213 Bobbin Winder Frame |
14 462214 Wheel Ring |
15 462215 Hinge Screw 1
16 462216 Bobbin Winder Tension Bracket =1
17 462217 Spring l
18 462218 Bobbin Winder Spring 1
19 462219 Thread Winding Shaft Collar 1
20 462220 Screw 11/64-40 L= § —eeemrmemeeeee]
21 462221 Hinge Screw D=7.24L=1.9 —=seeeee]
22 462222 Nut 11/64-40 1
23 462223 Nut 11/64-40 I
24 462224 Screw 11/64-40 L=5Se———eememanas]
25 462225 Stopper |
26 462226 Screw 11/64-40 L=3 0 srmemmeeeee |
27 462227 Thread Cut & Clamp Plate |
28 462228 Screw 1/8-44 L=4 2
29 462229 Friction Wheel 1
30 462230 Screw 15/64-28 L=7 s—————=scsceneec]
3l 462231 Thread Winder Guide Base Asm =1
32 462232 Threa Winder Guide Base ————1
33 462233 Tension Sping 1
34 462234 Threa Tension Post =]
s 462235 Tension Disk 2
36 461236 Thread Tension Stud Nut 1
37 462237 Nut9/23-28 1
38 462238 Threa Guide 1
39 462239 Guide Bracket 1
40 462240 Screw 11/64-40 L=8.5 1
4] 462241 Screw 1/8-44 L=6 1
42 462242 Screw 9/64-40 L=7 1
43 462243 Screw 15/64-28 L=10.5=-cmmeeei

22




I.

KNEE LIFTER COMPONENTS

(1/2)

23

13

11



I. KNEE LIFTER COMPNENTS (1/2)

REF.No NOTE Purt No Name of Part Q'TY
I 462401 == Presser Bar Lifting Link 2
2 462402~——— Presser Bar Lifting Spring 1
. EE— 462403 - Presser Bar Lifting Bar 1
4 462404 -+=semmrramasnnas --== Side Connecting Bar 1
5 462405 ---mmmmm e Lifting Lever Connecting Rod |
6-— 462406 ---=-r-erresonmnnas Link Collar 1
7 462407 --------==- ~+--== Adjusting Rod 1
8 462408 -----nsmmmnnee ------ Hinge Screw 15/64-28 K=1.97L=4.3 2
e -~ 462409 - - -— Hinge Screw 15/64-28 K=1.97 L=4.3 2
10 - 462410 Hinge Screw 2
11 46241] seerm-eomsesanenas Screw 11/64-40 2
12 462412 ~emerememe e Hinge Screw M6x!| D=10 L=6 1
13 e Nut 3/16-32 1
14 462414 =mersomnmmmmnnnnaas Knee Lifter Crank(Rear) 1
15 462415 Roller 1
16 462416 Hinge Screw 3/8-28 D=12.5 L=17.2 1
17 462417 erermeree Screw 3/16-32 L=6.5 1
18 46241 8mevsmrmrananorane - Hinge Screw M8x1.25 D=9.8L=19 ~—-reememmmmmv |

24



KNEE LIFTER COMPONENTS (2/2)

16 17 10

25



L.

KNEE LIFTER COMPONENTS (2/2)

REF.No NOTE Purt No Name of Part Q'TY
] 462601 -=---emmremmmnneans Kndd Lifter Crand (Front) 1
B 462602 - - Knee Lifter Coupling Shaft 1
3 e - 462603 --------------------Knee Lifter Coupling 1
4 462604 Spring Plate 1
§ mmerermee e e e 462605 -===-=====-====-----Knee Lifter Shaft 1
6 =vn 462605 =ermermmrenmnamnces Pin |
e 462607 --------------------Retaining Plate 1
8 462608 =--===smmommmeaan --Spring 1
9 ——r m= 462603 - e Knee Lever Rod Asm. !
10 462610 -=--==--==mmemmemen- Knee Lever Rod [
e weee 462611 wmmemerrmmmmaennn --Screw 5/16-24 L=2] 1
12 - 462612 - Screw 5/16-24 L=21 !
13 - mmeeemmenmmeevenne $626]3 - wmmemeeeemmeeeenae Serew 9/64-40 L=5 |
14 - - 462614 --—rrimnienee --Screw 15/64-28 L=14.5 l
15 wvemmemmamemne - 462615 --emmemmemmeomenaa- Screw 11/64-40 L=8.5 2
16 — 462616 Screw 9/32-28 L=16 1
|7 —veemmemenneanneasenense 462617 Screw 5/16-24 L=13 l
18 462618 - Knee Lever Rod 1
19 =ememmemeeee e (1 L Knee Guird I
20 mon 862620 ~===vsnsmenmncenn --Knee Plate 1
21 ~meammeeesenmonn 46262 ---=-=--==---------- Retainer !
22 462622 Screw 15/64-28 L=14 I

26



K.

ACCESSORIES PARTS COMPONENTS

< =

i

_____ _(/11

>

27




K ACCESSORIES PARTS COMPONENTS

REF.No NOTE Part No Name of part Q'TY
l-mmeemenmeemennneeaa 463001 -=-=-=r=v=ramemceenn B0k e Dt s 1
2-m=memememmmm e 463002 ~=~=rm=r=m=rmmemmren- 16 1 1
3-remmmem e ra e L Oil pan ==seseremenerocneneececeanann-- 1
L e e L L LR 463004 ---=-===mmmmmcmnnaan Needle thread guide pin-------===--- 1
Semmmmmmmmem s 463005 ===-=nrnmmmnmannan Nut 3/16-32 -=mmcmmmmmmmcme s 1
B-mmemmmmcmmameacnaa 463006 --=--=c=nsccmacanann Arm Support -=-=---=smemeemmecaaaaas 1
Jrmmemancaccnnaannnaan 463007 ==m=ma-mmencnacanaa- Head hinge -----=======cceccmaaaaanan. 2
8-nmmmmanencnaaaana- 463008 ---=marmmmemnanaa. Rubbler hinge------=====scccucacaaao- 2
Q-ecremnrnnrnennnaaae- 463009 ~=---v-mmmcmencannnn Screw 9/32-28 L=9.7---=~=ceesenc=-- 4
10 ~==meemmerenannan-. 463010 -====r=vemennemaum-an Vibration preventing rubber-------- 4
11 meemnrmmmneneeene 463011 -------==r-sememnees Nail-==r=rermrerememccmnre e e e 8
12 ~eemmaermvenencnens 463012 veememrarronvanannen Accessory box ~~=sremnasesvencsnasacs ]
R 463013 --==rmmmmmmemmnanaae Screw driver(large) -----=========uu- 1
14 -mmmemmmemmceecaas 463014 --=mnenmmmmmmmanaas Screw driver(small)-----=-===svac-- 1
| 463015 -----mmmmmmmmmmaann Hexagonal wrench kye(5mm)------ |
R 463016 --====-=mmmmmemnnann Hexagonal wrench kye(4mm)------ 1
17 wmcmmmemcamaan e 463017 --==smeemcmmmananans Hexagonal wrench kye(3mm) ------ 1
18 memeancononnasnnn. 463018 ~==enmmmmmmmmmeaneas Wrench(11-14) -=======mmmenemaee- 1
19 smmnmions amrasmas 463019 -==-=ermeecsnececen- Wrench(9-10) =------emacrecemeennm-- 1
20 =meemenacrennennas 463020 ~==memmmmmmemnenneas Needle(794 Nm=230-4) -------=---- 10
2] s=mmmmemmeeemnmnn. 46302] =-==memmecmnacennean Bobbin »==s=serorencmmne e enme e 5
22 smmmmmemreeneeneen 463022 ~-===--==semnncnana- SUPPOLting &M =vem=mammenemasvnasan I



HOW TO INSTALL THE NEEDLE

e—°

SWITCH OFF THE MOTOR BEFORE REMOVING
OR INSERTING A NEEDLE

Artisan recommends that you use only “SCHMETZ" brand Needles,
The standard needle is a Schmetz 1000

2.

Tum the hand wheel counter-clockwise and raise the needle bar
1o its highest position.

Loosen the needle set screw (1) remove the old needle and
insert a new needle (2) into the needle bar. Push it up into
the hole as far as it will go.

Remember to locate the needle scarf (A) towards the hand
wheel and the long groove of the needle to the left side.

Securely tighten the needle set screw (1).

HOW TO TAKE OUT THE BOBBIN

Turn the handwhee! counter-clockwise until the needle reaches it

lowest position and depress the bobbin case retaining latch (1)

2. After depressing the latch, the bobbin case (2) will “pop out” and

swing open. The bobbin (3) will then slide out of the bobbin

case. Be careful not to dislodge the small push spring inside the

bobbin case between the bobbin and the bobbin case.

HOW TO WIND A BOBBIN THREAD

1. Raise the presser foot with the hand lifter lever.
. Insert the bobbin onto the bobbin winder spindle.
3. Thread the winder in the order illustrated and wind the
thread four or five turns onto the bobbin,

4. Push the bobbin winder trip latch (A) down. When the

machine is operated the spindle will turn and start to wind
the bobbin,

5. When the bobbin is fully wound, the trip latch will
disengage and the spindle will stop.

To adjust the quantity of thread on the bobbin:

1. Loosen the adjusting screw and nut number (B) and (C.)
and turn the screw counterclockwise to decrease the
amount of thread on the bobbin and clockwise to increase
the quantity of thread wound onte the bobbin.

2. Tighten the locking nut after adjusting for the correct
amount of thread to be wound onto each bobbin.

If the bobbin is not winding evenly, move the thread guide (D)

either left or right to compensate.

Several Bobbins can be wound while the machine is stitching.

29




HOW TO THREAD YOUR MACHINE

1. Place a spool of thread on the thread
stand which is located at the right rear of
the table top.

2. Pull some of the thread off the spool

and thread it through the eyelet directly
above the spool.

3. Pass the thread through the first thread
guide (A). The thread guide just to the left
of the label is for winding bobbins only.

4. Pull the thread over the top and between
the discs of the upper tension assembly (B).
5. Pass the the thread through the second
thread guide (C).

6. Wind the thread in clockwise direction
around the roller tension assembly (D)
one-and-a-half (13) turns and then up
through the second thread guide (C) again.
7. Thread the check spring (E), which is
located to the left of the roller tension.

8. Next, pass the thread up through the
third thread guide (F) and through the
take-up lever (G) from right to left.

9. Pull the thread downward and pass it
through the third thread guide (F) again.
10. The thread then goes through the lower
thread guide (H) and the needle bar thread
guide (I).

11. Last of all, thread the needle (J) from left
to right, leaving 5-6 in. of thread extending
beyond the needle.

i

HOW TO INSTALL THE BOBBIN

1. Pull approximately 3 to 4 inches of thread off the bobbin 3. Leave at least 3to 5 inches of thread remaining and
and insert the new bobbin into the bobbin case so that hanging out beyond the bobbin case.
when turning the bobbin turns counter-clockwise.
4, Turn the handwheel counter-clockwise, with the needle
2. Pass the thread through the slot “(A) of the bobbin case threaded one revolution, and the bobbin thread will be
and pull the thread until the thread passes under the pulled up through the needle plate.
bobbin thread tension adjusting spring and rests in the
groove as pictured. 30





